Attachment 6

Service Area Written Description - Sewer

(ref. pg. 11 of 31, item 3.C)




Attachment 6
Little EIm Sewer CCN No. 20931
Written Description of Areas to be Added

Sewer
This attachment is a written description of five (5) separate tracts of land proposed to be added to
the Town of Little Elm’s sewer CCN No. 20931. The purpose of this CCN amendment
application is to fill in the holes to the Town’s certified area and expand the certificated area to
the north and south.
FIRST TRACT:

Beginning at a point on the northwest boundary of the existing Little ElIm Sewer CCN # 20931
and the intersection of FM 720 and Hill Lane;

Thence southwest along the Little EIm Sewer CCN and along FM 720 approximately 2,092 feet
[...]
"T8TE-GET-TTS T8O ‘UOHRULIOIUT YoNS MITAST O "Pa1oeLI0d UOHEHLIO)uT 1oy} Wi 510119 AUk 34y OS[e Aew ASY ], *SULIOY 1 UO S1OMES AousSe 43 Je1y UonenIot euosiad Iayy ma1A21 pue 1senbal 0] Pa[IuLS a1e S[enprAIpuy
"9YJO [BUOISNY DI L [830] AN0A Joezuos aseard ‘uLto) sy uo uoneuLIOFU] {u¥ Jnoqe suonsanb aaey noA J1

Neq (payurayg 2p pausi) smey aApejudsaaday mﬂﬁ%ﬁ%wom aeq (pyunry 2p pausdis) swrey aoyeSnsoauy
{2 -

21-0p | TR W v v T e , t\.\.\wN\w\ﬂVW

"paxmbar jou amyeusSIs ‘arojalar ‘Anus Pa1e[N3a1 0} Paxe] aq [[IM JUSUMOOp ‘ouoydoyay £q apeur sem Jovjuoo J1 “pajou 31ep 3y uo safed uopenunuos
PaJBIO0SSE pUE JUSWINOOD ST JO AdOD B PaAredal aanejuasardal (Auedwoo) Lnus pajensar oy ey} AJuo S3YSTIqeISe JUSWINOOP Suj) uo oIyeugIg JusmSpajmompy om0

oN O soX O {P3ZLI0YINE JOU ST UoneIddo panunuod JeY) dANEIuasaIdal Kjus Paje[n3al oYy ss1Ape Jojedysaaur ) Pia

oN M sax M ¢uonezuoyne Jadoxd noyiim Suneiado aroqe pateu Amus payenSal oy yuswnoop OFDL ap piq

(3sonbay sp1029y) Wy 10 “19q10) O ‘(uonejoIA [EnU3IOG) AL “(WoneIo1A PIBaITV) AV :J0 dd0p\ 10 300 ag ue) adA], anssy,

Al i

anssy jo wondrdsaq (umowy J1) wonewry oy | PdAL ‘ON

"3qLIIS3P AJInJ :sansst yo adK) PO “waqoead eyusyed P3qLI3$3p A[1ed[d 3Y3 WIm uonsonb Uy ajna sy apnpduy 1SaNSST UONEBJOIA [B1IUI0J PuE Pasdo[Iy 104

*A3uagde 3y 03 anp ajep pue eIu0d Auedurod 3} ‘spa03a1 A1855930U ) AuUpI :3sanbay spaoday 104 nss1

‘Hoda) UONESNSOAUL [euy © Ul PejusInoop q [im ‘UOHBSLISIAUL SIY) 3O 551105 1) urmp (Kue J1) PAIA0OSIP suonE|ols [enusiod 10 suone[oia [euonippe Surpniour ‘WONLBNSIAT ST} WIOL UMBIP STOTSO[OTO)) JUSUIODIOFUS
10 UOLIB[OI1A JO 2010U B 30 30URnSST oY) 03 Ioud sAueIussaider Ayus pare[ngaz oy 01 suoydsye) £q peyesrunummos 99 JJva TLOY STY) UO 338P S} JAIYE PIIIACISIP SUOUL|OIA PaSS[[E 10 Tenusjod Auy “suoupjoia o1 pawjad sBuipuyf

O30 1pwif juasauda 104 s20p pue 2A0Qe pottren A1us Pparein3al a3 pue OF) 1, oY) weamiaq sseoord UOHEIRSIAUL o) BuLIN UsiIe SABY JeT) sonssT 0] >.E£u\ aptaoxd o} papuajui st wrio sty o7 popracsd uonEwIOyTI YL :ADILON

$1-32-5 poxeq ajeq "ON Xe ST TS SN L
r 2 N
S/ 32 S | veueyapq | 2L 4L \ i *oN aueydapay, TIPBAY V\ kY, \x r“\ 1EIu0) Hyuq payemsay
« Lo \m\ 77700y | uonesuseauy jo asodang \Q\ (N/A) asnoj-uj apepy pejuo) | -1 D adA], uoyeSysaauy
T2 oYU/ . T ‘ W
-2 A .oﬁmﬁuuw MMMM \ = \\«0 \ \\.\ A ameN ays/Apuy payernSay
Pa1sanbay spaodoy 10/pue SUOREOIA [eRUOd AT OT MIATAIAILNI LIXA OFADL




. 0 oBeg (fsessooou se sebedteuonippe esn :ajop) ‘D30L Adon Mojjap  aApejussaiday Aug pajeinbay :Adog syym

"T8TE-6ET-TIS MBI ‘TONBULIOJUI GONS MITASI O], "PAIOSLI00 UOLBULIOUT TI3T) UL SIOLS AU SARY OS[E Aew Aoy "suwioy sjt uo s1oyyes Kousfe o Jey uoneuLoym euosiad Itay) #31A21 pue 3sonbal 0) papinue are s[EnpIAIpU]
*32YJO [euoiday DHAD L [30] 1no£ 19e)ucd aseapd ‘ariof st no wonsuriojur Aue ynoqe suoysanb asrvy noA 53

Req ULLJ 29 PIUBIS) smeN u?sau:omo.awma_u:@ paenday eq (payury % paudig) swey 10je3nsaAug
-\*ﬁ’ &\\‘ 2l 2 =
- 4 A VT - - ~—— 4 \H\ -
s1-00-b =] ﬂ w \\ s/ - 04 Q\;

L
‘paxmbar jou argeudis ‘aroyaiayy ‘Amus pajendai o) paxey 2q 114 Jusnoop ‘suoydafs) Aq SpeWI Sem 10BI0D J] "PAIOU 31ep 3y U0 sofed UoNENUIINod
PRIEIOSSE pUB JUAUmMOop Sy} Jo £dod e paarasal sanejuasaidar (Auedwioo) Amus pate[ndal oy} 1eY) ATUO SOYSI[EISS JUSWNIOp SWf U0 2IeuSiS JUOWSPIMOUNIY JUIWNIO(]

ON O s3X 0 ¢pazuoyme jou st uoljerado panunuod ey saneussardor Kus pajengar oy ostape J01e31saAU 91 pI(T

oN [ sax O ¢uonyezuoyne 1adoxd moyym Suneisdo saoqe paureu Aus parenSal oy JUSWINSOP 04Dl 21 pid

(asambayf spao3ay) W 10 ‘(IPO) O “(UoDE[OIA [ENUIY) Ad ‘(WODR[OIA PasIIV) AV :JO JIOIN 10 duQ) 3g ue)) adLy anssy,

TTT T

anss] yo uondiidsa( (umomy J1) monen) ANy | PdAL ‘ON

*3qLIdsIp Ang :sonssy yo 3dA3 1NQ “widlqoad [enuszoed paquidsap AHe3[d 34 qaim uoysanb uy agna s apndur :sonssy UONEOIA [eJUdjog pue paga[y 104

*Koud3e 31y 0) anp Ayep pue JouIU0d Kueduiod 3y ‘SP10dal AILssadou Iy AJpuapti :3sanbay spao3oy 10 SnssI

"nodal UoYRSUSIAUT [2UY € Ul PAJUSWINIO0P 3q [[I4 ‘TOLESHISIAUI SIGI JO 9S00 31) Suump (£ue 31) pa1sA0oSIp SUONL[OIA [enusjod JO SUOHER[OIA [RUOHIPPE SuIpnOW ‘UOHRSHSIATY ST} WOL UMEIP SUOISTI[OUOY) “JISUIAIIONTS
10 UOHE[OLA JO 3010U € J0 2d1rensst oy 03 roud sanejuasaider Arua paye[ndas ay) o) suoydals; Kq PsIeoIUNUIIOD 2q [[iM (CI03 SI WO 332D 2y} 1w PaIRAOISIP SUORE[OIA paBajie Jo [enuaiod Auy “suoupjoi o) paiwjat sSuipuyf
OFDL 1oy jussoadau 1ou s20p pue 5A0QE POWET AU Pare[ngal ay) puE DI 343 9319 $53001d UOLESNISIAUT oY FULIND TISLIE SALY JeT) SINSST 03 AJrB[d Sp1A0id 0) DPOpUDJUT ST ULIO] STY) UT papiaoid UONBWLIOUT ST, :YDLLON

2i-§2 -8 paxe ajeQ *ON XeJ * au.,.x\dm”l\v; \ri.w\d ML
$/-52 - & | pepeuoyayeq | 2.5 -4 A ‘oN suoydapaL e e - [ SQ\ e Anug paremsay
" nvN 1 | woneSnseau jo ssodmg | /7 | (N/X) asnog-uf apepy yoepmo) | _LDD ad£], uopeSysaauy
ad . ey
09/ I (rewondo) “oN N u»\‘\s Wy 2 2/ :
‘ON @I "PPV DADL 7 , (e PWEN IS/RUT pareinday
Pajsanbay spa0day Jo/pue SuonejoIA enudod (IANJOA MAIAIALNI LIXA OADL

(z0/8 mouisgoozasL ~ - ¢



Attachment 10
TCEQ Inspection Report - Sewer

(ref. pg. 13 of 31, item 5.A)




Bryan W. Shaw, Ph.D., Chairman
Carlos Rubinstein, Commissioner
Toby Baker, Commissioner

7Zak Covar, Executive Director

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

Protecting Texas by Reducing and Preventing Pollution
November 20, 2012

Mr. Doug Peach, Assistant Town Manager
Town of Little Elm

100 W. Eldorado Parkway

Little Elm, TX 75068

Re: Comprehensive Compliance Investigation at
Town of Little Elm WWTF, 1600 Mark Tree Lane, Little Elm (Denton County), Texas

TCEQ ID No: WQ0011600-001, EPA ID No: TX0053783

Dear Mr. Peach:

On October 10, 2012, Pixie Wetmore of the Texas Commission on Environmental Quality
(TCEQ) Dallas/Fort Worth Region Office conducted an investigation of the above-referenced
facility to evaluate compliance with applicable requirements for wastewater treatment. The
TCEQ has received adequate compliance documentation to resolve the alleged violations
documented during the investigation. Based on the information submitted, no further action is
required concerning this investigation; however, please see the enclosed Additional Issues.

The TCEQ appreciates your assistance in this matter and your compliance efforts to ensure
protection of the State's environment. If you or members of your staff have any questions
regarding these matters, please feel free to contact Ms. Wetmore in the Dallas/Fort Worth

Region Office at 817-588-5849.
Sincerely,

K e Spmid

Sid Slocum, Water Section Manager
Dallas/Fort Worth Region Office

SS/pw
cc: \/ Kevin Mattingly, Director of Public Works w/ report

TCEQ Region 4-Dallas/Fort Worth + 2309 Gravel Dr. » Fort Worth, Texas 76118-6951 « B17-588-5800 * Fax 817-588-5700

Austin Headquarters: 512-239-1000 -« tceq.texas.gov - How is our customer service? tceq.texas.gov/customersurvey

pinted aneeviled paper using suy-based ink






MWD/WQ0011600-001/CO
Texas Commission on Environmental Quality
Investigation Report

Town of Little EIm
CN600247712

TOWN OF LITTLE ELM

RN102909124
Investigation # 1036798 Incident #

Investigator:  PIXIE WETMORE Site Classification
DOMESTIC MAJOR

Conducted: 10/10/2012 -- 10/10/2012 NAIC Code: 22132
NAIC Code: 221320

SIC Code: 4952
Program(s): WASTEWATER

Investigation Type : Compliance Investigation Location : INTERSECTION OF PRESTON ON
THE LAKE BLVD AND MARK TREE LN

Additional ID(s) : WQ0011600001

TX0053783
Address: 1600 MARK TREE LN; LITTLE Activity Type : REGION 04 - DFW METROPLEX
ELM, TX 75068 WWCCIMDMAJ - WW CCI Mandatory Major
Principal(s) :
Role Name Y
RESPONDENT TOWN OF LITTLE ELM
Contact(s) :
Role Title Name Phone
Regulated Entity Mail Contact ASSISTANT CITY MR DOUG PEACH
MANAGER
Participated in Investigation WASTEWATER MR BILL HARP Work (672) 377-5560
SUPERVISOR
Participated in Investigation CREW LEADER MRWILLIAM HIRSCH!  Cell (940) 594-1598
WASTEWATER
Notified WASTEWATER MR BILL HARP Work (972) 377-5560
SUPERVISOR
Regulated Entity Contact PUBLIC WORKS MR KEVIN C MATTINGLY ~ Work (972) 377-5556
DIRECTOR
Other Staff Member(s) :
Role Name
Supervisor KAREN SMITH
QA Reviewer CAROL MOULTON

Associated Check List

Checklist Name Unit Name
WQ DOMESTIC CCl - INTERIM Little Elm
WQ GENERAL CCl CHECKLIST Little EIm
WQ IN-HOUSE LABORATORY COMPLIANCE Little Elm
INVESTIGATION



l TOWN OF LITTLE ELM - LITTLE ELM

10/10/2012
Page 2 of 5

Inv. # - 1036798

WQ INVESTIGATION - EQUIPMENT MONITORING AND  Ljttle Elm
SAMPLING

Investigation Comments :

INTRODUCTION

The Town of Little EIm wastewater treatment facility (WWTF) was investigated on October 10, 2012 to
determine compliance with applicable wastewater treatment regulations. This investigation is considered
a mandatory major investigation. A verbal exit interview, explaining the results of the investigation, was
conducted on the same day as the investigation with Mr. Bill Harp and Mr. William Hirschi. A copy of the
TCEQ Exit Interview Form and the Customer Satisfaction Survey were received by Mr. Harp. Based on
the findings of this investigation, a Final letter was issued to acknowledge compliance.

GENERAL FACILITY AND PROCESS INFORMATION

The Littie Elm WWTF is permitted to discharge 3.0 MGD at Outfali -001. This facility utilizes ultraviolet
light to disinfect the effluent prior to discharge. Little Elm currently has submitted a permit modification to
increase the flow volume at Outfall -001 to 4.0 MGD.

The primary source of wastewater for Outfall -001 is domestic with a commercial segment. Treatment
units at the facility include covered fine step bar screen, covered grit removal, three fine bubble aeration
basins and three circular clarifiers, two diamond cloth filters, a sludge pre-thickener tank, four aerobic
digesters and an Ashbrook belt press. The collection system currently consists of 17 lift stations. The
facility has completed additional significant collection system upgrades since the last comprehensive
investigation in conjunction with the expansion of Eldorado Parkway. See attached sheet of collection
system projects completed since the last investigation.

IESI/Progressive Waste Solutions, Transporter #22591, hauls sludge from this facility to City of Denton
Municipal Solid Waste Landfill, permit #22591, for disposal. According to the August 2012 Annual Sludge
Report, 432.94 dry metric tons was disposed via landfill.

Compliance with the emergency power requirements was verified, and the facility is compliant with these
requirements. A Kohler 1280 kW diesel fueled standby generator is available for use (see attached
specification printout). The generator can run the entire plant as well as the adjacent public works building.

The primary and secondary flow measuring devices for Outfall -001 includes a 90 degree v-notch weir and
a Siemens Milltronics OCM IlI ultrasonic flow meter and Chessell seven day circular chart flow recorder.
Flow measurements were made at Outfall -001 to determine the accuracy of the flow meters; however
since the water level was undulating, it was difficult to obtain an accurate reading. This is listed as an
Additional Issue with a request that the Town personnel perform self-checks utilizing two persons.

The Reduced Pressure Backflow Prevention Device (RPZ) was tested and certified as passed on
February 14, 2012 (see attached certification performed by Ken Cartwright). There are vacuum breakers
on all potable water spigots in the facility.

The effluent samples collected by Little EIm are analyzed by Oxidor Laboratories, Inc., T104704227-12-7,
out of Plano, TX for the following parameters: CBODS5, TSS, ammonia-nitrogen, total Phosphorus and
TCLP on sludge. Huther and Associates, T104704233-11-3, out of Denton, TX performs biomonitoring.
The operators perform E. coli, dissolved oxygen, and pH analyses. Each contract laboratory used by
the permittee was accredited by TCEQ to perform analytical methods for the permitted parameters.

Effluent samples were coliected immediately after the final UV treatment unit. Sample analysis results
and COC are attached to this report. Sample results were compliant with permit.

The Little EIm WWTF is not required to have an approved pretreatment program. The Town has a sewer
use ordinance and FOG and grease trap program to manage the discharge of fats, oil, and grease to their
collection and treatment systems. Information on FOG is posted on the Town's website.



l TOWN OF LITTLE ELM - LITTLE ELM

10/10/2012
Page 3 of 5

Inv. # - 1036798

BACKGROUND

A lift station focused investigation was conducted on September 21, 2011, by Ms. Carol Moulton. ltems
identified as needing correction were immediately addressed and corrected. The last comprehensive
compliance investigation was conducted on February 15, 2011, by this investigator. Violations cited
included two noted and resolved violation. One violation was for failure to obtain coverage under the
TXR050000, Sector T and the other for incorrectly calculating the annual average flow. Both violations
were resolved. An additional issue was written concerning the perimeter fence security. Little Elm was
under enforcement for effluent violations noted in January - August 2009 timeframe. The Town
performed an SEP to offset the fine amount of $9780. The Town certified compliance with effluent limits
on April 18, 2011.

Since September 2010 to present (FY11, FY12 and ytd FY13) the Town has reported a total of ten SSOs.

Only two of these ten were reported in FY12 and none have been reported in FY13. Efforts on the part of
the Town to upsize trunk lines coupled with improvement or replacement of lift stations are responsible for
this reduction.

ADDITIONAL INFORMATION

The operator for this facility is Mr. Bill Harp, Wastewater Supervisor (Wastewater Treatment Operator B,
WW0028731). Mr. William Hirschi (Wastewater Treatment Operator B, WW0006299) is the Crew Leader
for Wastewater.. There are one "C" and two "D" operators who assist Mr. Harp and Mr. Hirschi. The
collection system is also supervised by Mr. Harp assisted by Mr. Johnny Griffith (Wastewater Collection
Operator 11, WW0037126).

The WWTF operators under Mr. Hirschi's direction are performing process control testing such as TSS on
the raw influent, clarifier effluent, and MLSS on the aeration basins and RAS. Operators are being taught
how to perform necessary calculations from this data and how these results correlate to the operation of
the plant. Operators are also calculating the percent solids on the belt press.

The WWTF was well maintained considering the amount of construction activity surrounding the units.
(The Town is constructing an animal shelter immediately adjacent to the east side of the WWTF.) Reuse
water from immediately after the filter units is used within the plant for washdown water.

While the Town has not reached 75% of the current plant's capacity, a major amendment has been
requested that will increase flow to 4.0 MGD. Flow from northern parts of the city that were once
proposed to be treated by another party will now be treated at the Town's current WWTF.

The Town of Little ElIm has begun several environmental preservation projects (see attached letter from
Kevin Mattingly). One will help keep beverage containers out of the landfill and in the recycle stream and
the other is the proper disposal of pharmaceuticals.

NOV Date Method

11/20/2012 WRITTEN

\ - . AEITEQE'D‘VIOLATION(S)) NOTED {\ND‘RE$0LVED L ’ o ;
L S . _ASSOCIATEDTOANOTICEOFVIOLATION .
Track No: 481606 Resolution Status Date: 11/7/2012
Violation Start Date: Unknown Violation End Date:8/31/2012

30 TAC Chapter 305.125(1)

Alleged Violation:
Investigation: 1036798 Comment Date: 11/02/2012

Failure to produce effluent with the permit limits. One E. coli daily maximum excursion was
reported in July 2012.




I TOWN OF LITTLE ELM - LITTLE ELM

10/10/2012 Inv. # - 1036798
Page 4 of 5

Recommended Corrective Action: Submit to the DFW Region Office a description of the corrective action
that has been taken to or is underway to become compliant with the permit limit.

Resolution: The Town of Little Elm has returned to compliance. No further E. coli excursions have been